
‭第2類医薬品‬

‭葛根湯エキスＦＣ錠［96錠]‬

‭成分‬

‭成人1日の服用量9錠（1錠412mg）中‬
‭葛根湯エキス（1/2量）…2,600mg‬
‭〔カッコン4.0g、マオウ・タイソウ各2.0g、ケイヒ・シャクヤク各1.5g、カンゾウ1.0g、‬
‭ショウキョウ0.5gより抽出。〕‬
‭添加物として、ヒドロキシプロピルセルロース、タルク、二酸化ケイ素、クロスCMC-Na、‬
‭クロスポビドン、ステアリン酸Mg、ポニビニルアルコール・アクリル酸・メタクリル酸メ‬
‭チル共重合体、酸化チタン、カルナウバロウを含有する。‬

‭効能‬

‭体力中等度以上のものの次の諸症：感冒の初期（汗をかいていないもの）、鼻かぜ、鼻炎、‬
‭頭痛、肩こり、筋肉痛、手や肩の痛み‬

‭用法・用量‬

‭1日3回食前又は食間に水又は白湯にて服用。‬
‭成人（15才以上）・・・1回3錠‬
‭15才未満7才以上・・・1回2錠‬
‭7才未満は服用しないこと‬

‭使用上の注意‬

‭相談すること‬
‭1. 次の人は服用前に医師、薬剤師又は登録販売者に相談してください。‬
‭(1) 医師の治療を受けている人‬
‭(2) 妊婦又は妊娠していると思われる人‬
‭(3) 体の虚弱な人（体力の衰えている人、体の弱い人）‬
‭(4) 胃腸の弱い人‬
‭(5) 発汗傾向の著しい人‬
‭(6) 高齢者‬
‭(7) 今までに薬などにより発疹、発赤、かゆみ等を起こしたことがある人‬
‭(8) 次の症状のある人： むくみ、排尿困難‬
‭(9) 次の診断を受けた人： 高血圧、心臓病、腎臓病、甲状腺機能障害‬
‭2. 服用後、次の症状があらわれた場合は副作用の可能性があるので、直ちに服用を‬
‭中止し、この文書を持って医師、薬剤師又は登録販売者に相談してください。‬
‭患部／症状‬
‭皮膚：発疹・発赤、かゆみ‬
‭消化器系： 吐き気、食欲不振、胃部不快感‬



‭まれに下記の重篤な症状が現れることがある。‬
‭その場合は直ちに医師の診察を受けてください。‬
‭症状の名称／症状名‬
‭偽アルドステロン症、ミオパチー：手足のだるさ、しびれ、つっぱり感やこわばりに加え‬
‭て、脱力感、筋肉痛があらわれ、徐々に強くなる。‬
‭肝機能障害： 発熱、かゆみ、発疹、黄疸（皮膚や白目が黄色くなる）、褐色尿、全身のだ‬
‭るさ、食欲不振があらわれる。‬
‭3. 1ヵ月位（感冒の初期、鼻かぜ、頭痛に服用する場合には5～6日）服用しても症状がよく‬
‭ならない場合は服用を中止し、この文書を持って医師、薬剤師又は登録販売者に相談してく‬
‭ださい。‬
‭4. 長期連用する場合には、医師、薬剤師又は登録販売者に相談してください。‬



‭Made in Japan　Category 2 OTC medicine‬

‭“Kracie” Kampo‬
‭Kakkonto Extract FC Tablets (72 tablets)‬

‭Ingredients‬

‭The adult daily dose of 9 tablets (412 mg/tablet) contains:‬
‭Kakkonto extract (1/2 dose) - 2,600 mg‬
‭(Extracted from 4.0 g of Pueraria Root, 2.0 g of Ephedra Herb, 2.0 g of Jujube, 1.5 g of‬
‭Cinnamon Bark, 1.5 g of Peony Root, 1.0 g of Glycyrrhiza, and 0.5 g of Ginger)‬
‭As inactive ingredients, this medicine contains Hydroxypropyl Cellulose,Talc,Silicon‬
‭Dioxide,Croscarmellose Sodium,Crospovidone,Magnesium Stearate,Polyvinyl‬
‭alcohol-Acrylic acid-Methyl methacrylate copolymer,Titanium Oxide and Carnauba Wax.‬

‭Indications‬

‭The following medical conditions experienced by people whose physical strength is‬
‭moderate or better: First signs of a cold (without sweat), sinus colds, sinus infection,‬
‭headache, stiff shoulders, muscle soreness, and pain in the hands and shoulders.‬

‭Dosage and administration‬

‭Take the following amount three times a day before or between meals with water or hot‬
‭water.‬
‭Adult (15 years or older) - 3 tablets/dose‬
‭7 to 14 years old - 2 tablets/dose‬
‭Less than 7 years old - Do not use.‬

‭Precautions for use‬

‭Consultation recommendations:‬
‭1. Please consult with your doctor, pharmacist, or a registered distributor if any of the‬
‭following applies to you:‬
‭(1) Currently receiving treatment from a doctor‬
‭(2) Pregnant and possibly pregnant women‬
‭(3) Frail physical strength (deteriorated or weak physical strength)‬
‭(4) Prone to digestive problems‬
‭(5) Prone to sweat excessively‬
‭(6) Elderly people‬
‭(7) Have a history of developing rash, redness, or itchiness after taking medicine, etc.‬
‭(8) Currently experiencing the following symptoms:Swelling/puffiness or difficulty with‬
‭urination‬



‭(9) Have been diagnosed with the following symptoms:High blood pressure, heart disease,‬
‭kidney disease, or thyroid deficiency‬
‭2. If you experience any of the following symptoms which are possibly side effects, stop‬
‭using this product immediately. Consult with your doctor, pharmacist, or a registered‬
‭distributor and present this document.‬
‭Affected part of the body／Symptoms‬
‭Skin /　Rash, redness, itchiness, pain /‬
‭Digestive system　 /　Nausea, vomiting, loss of appetite, stomach discomfort‬
‭The following rare and serious symptoms may occur.See your doctor immediately if you‬
‭experience any of the following:‬
‭Symptom name:‬
‭Pseudoaldosteronism, myopathy‬
‭Listlessness and muscle soreness may appear and gradually intensify in addition to feeling‬
‭weary and numb in the hands and legs, tightness and rigidity.‬
‭Liver functional impairment:‬
‭Fever, itchiness, rash, jaundice (yellowing of skin and white part of the eye), brown urine,‬
‭general listlessness, loss of appetite, etc. may appear.‬
‭3. Stop taking this product if medical conditions do not improve after about a month (or for 5‬
‭or 6 times if taken for the first signs of a cold, sinus colds, and headache). Consult with your‬
‭doctor, pharmacist, or a registered distributor and present this document.‬
‭4. Consult with your doctor, pharmacist, or a registered distributor if you want to use this‬
‭product for a long period of time.‬


